40043801

ALK

\06 g.

S J1 30oH

Iz
T

&WNW\
|fﬁ ‘\f‘l"WW \\\\\
- - ?Sm//' < Do

%
ey

/

%

Coverstitch Machine with Left Hand

MF-7800-H21
PARTS LIST

EhTARTEEYEL




REF NO_ _NOTE _ _ PARTNO. _________] DESCRIPTION _________. [ SR S Qty _
1 400-40210 SUPPORT_BLOCK PIYIY &A1 1
2 400-42252 SUPPORT_BLOCK_GASKET MIYID B AN AT 1
3 SM-6051400-SP SCREW L3y 3
4 133-01908 DOWEL PIN 329 120 1
5 133-02500 DOWEL PIN 2 2 HIpe v2 1
6 400-40249 S_B_COVER_GASKET MIYSE TN =N AFyh I
7 400-40248 SUPPORT_BLOCK_COVER MIYIR I - 1
8 PH-0400185-S0 PARALLEL PIN TYPE 4X18 Af3-b° Yy 4X18 i
9 SM-1040650-TP SCREW M4 L=6 $523° M4 L=6 2

10 SK-6040800-SP SCREW 7Ry 2

Il WP-0430801-SC WASHER 4.3X9X0.8 E5% 7 % 4.3%9%0.8 2

12 400-40211 TP_ADJUST_PLATE LY PETEVESRL 1

13 SM-6030600-SP SCREW M3X0.5 L=6 t713y" M3X0.5 L=6 2

14 SM-6040800-SP SCREW L7:y 1

15 133-02302 RUBBER BUMPER INT N YR~ 1

16 134-61306 DRIVE_LEVER JN IR - 1

17 SM-8060412-TP SCREW M6 L=4 ARy M6 L=4 2

18 134-61504 LINK_PIN yvrey 1

19 SM-8040412-TP SET SCREW M4 L=4 MAxy M4 L=4 1

20 400-39897 LINK UV 1

21 400-39914 OIL _WICK_PLATE IIVITIAR 1

22 SM-6030500-SN SCREW M3 L=5 t5:%y" M3 L=5 1

23 134-61207 ADJUST_PIN Faveye v 1

24 WP-0550800-SP WASHER 5.5X10X0.8 ¢5% # % 6.5X10X0.8 1

25 NM-6050001-SP NUT M5 uyhr3yh M5X0.8 192 1

26 400-39902 ADJUST_LEVER FaveIVn - 1

27 SM-6051000-SP SCREW M5 L=10 v7%y" M5 L=10 1

28 400-39900 LOWER_KNIFE_HOLDER_ASSY SEARINE -3 1

29 400-42378 LOWER_ENIFE IHAR 1

30 400-42319 LOWER_KNIFE_PRESSER PLATE IEARAYLAE 1

3T SM-4040655-SP SCREW N4 L=6 FaT137° M4 L=6 I

32 400-39901 SHAFT AZY* 2 1

33 400-40792 BUSHING_RIGHT ATV IIF A 1

34 WP-0820516-SP WASHER 11.6X8.2X0.6 v7% ) 3 8.2X11.6X0.6 1

35 400-40306 UPPER_KNIFE_SPRING YYARN F 1

36 CS-0800881-TP THRUST COLLAR D=8 W=8 Z7Ab9% D=8 W=8 2

37 SM-8050412-TP SCREW M5 L=4 MEFY M5 L=4 2

38 400-39910 UPPER_KNIFE_HOLDER YIARFVA" - 1

39 SM-6051000-SP SCREW M5 L=10 L532y° M5 L=10 1

40 SM-4030655-SP SCREW M3 1=6 FA" 133" M3 L=6 1

41 PH-0150065-C0 PARALLEL PIN TYPE 1.5X6 Aapt v 1.5X6 I

42 400-39364 UPPER_KNIFE b 94 1

43 SM-4030655-SP SCREW M3 L=6 FA" 137" M3 L=6 2

44 400-40424 FABRIC_TRIMMER_GUIDE RIIEH A 1

45 400-39926 FEED_COVER FIVIN ~ 1

46 WP-0430801-SC WASHER 4, 3X9X0.8 ¢ 3 4.3X9X0.8 2

47 SM-4040655-SP SCREW M4 L=6 FA" 239" M4 L=6 2

48 400-40482 CYLINDERBED COVER JYVE ~AT yh FA - 1

49 €Q-3030000-00 0IL WICK a3y 0.2

50 400-48534 SUCTION_PIPE SET AIPE N 47" 2yh 1

51 400-42374 SUCTION_PIPE_1 ZIIx N A7 1 (D

52 - 400-42375 SUCTION_PIPE_2_ASSY RPN 4T3 (1)

53 400-43839 SUCTION_PIPE_JOINT ASSY R)JE N 47T 343 (n

54 400-43800 SUCTION_PIPE_JOINT RPN 47" 3 afvh (N

55 400-43815 SUCTION_PIPE_NUT FIIR N 47 I9h (1)

56 SM-4041055-SP SCREW ¥4 L=10 FATRYT M4 L=10 €8]

57 PC-0126010-00 SPEED CONTROLLER Abe -b avhO-7 1

58 400-40309 FEED_BAR_ASSY Coaght ervrs 1

59 134-13901 MAIN FEED BAR AMYT4-p N - (1)

60 400-39915 DIFF_FEED_BAR SANVLVAEVANEL D) (1)

61 134-13703 SLIDE BLOCK 1 274N 7 uyrl (D)

62 134-13802 SLIDE BLOCK 2 X540 70 uyr2 (n

63 SM-6041000-SP SCREW M4 L=10 L3y M4 L=10 2

64 EA-9500B01-00 CABLE BAND NZAYININ 1



1 400-40258 SIDE_COVER_ASSY_H21 40 In -73H21 1
2 400-40401 CYLINDER_COVER JYYE N - 1)
3 400-40257 SIDE COVER H21 $4b e -H21 (1)
4 134-01906 LATCH SPRING 2 IYFRT YY) 2 (N
5 134-01807 CYLINDER COVER PLATE P R [€))
6 PH-0300252-C0 PARALLEL PIN 3X25 A ahe" Y YA3X25 2)
7 R0-0371801-00 RUBBER RING oy (2)
8 SM-8040360-TP SCREW M4 L=3 PAFY M4 L=3 (2)
9 SM-4040655-SP SCREW M4 L=6 N I3y M4 L=6 3)

10 SM-6040650-TP SCREW M4 L=6 v73y M4 L=6 2

11 400-48589 SIDE COVER ASSY N AN =23 1

12 400-40287 SIDE_COVER 3 ar b s - )

13 SM-5040655-SN SCREW NAN R (2)

14 400-40259 SIDE_COVER_H21 BRI IO [€))]

15 SM-4042055-SP SCREW M4 L=20 FATRY M4 L=20 3

16 400-40284 ASSY_TP_SUPPORT_H21 INEEISTZLRVE A 1

17 400-40283 THROAT_PLATE_SUPPORT_H21 M{AYYTE {H21 [¢))

18 133-02302 RUBBER BUMPER N =ATYN - (1

19 133-01908 DOWEL PIN A gAY [€))]

20 133-02500 DOWEL PIN 2 & hIAr V2 (1)

21 134-03407 SLIDE_COVER_SUPPORT 2 ) €3]

22 236-30007 TUBE F1-7* (0.005)

23 SM-4030655-SP SCREW M3 L=6 FA° 3%y M3 L=6 (2)

24 133-02203 SCREW A7Ya- 2

25 SM-4040855-SP SCREW I3 3

26 134-63351 SLIDE_COVER_ASSY_H20 54N An -73H20 1

27 400-40255 HEM_GUIDE INU IS 1

28 WP-0430801-SC WASHER 4.3X9X0.8 Y% ' 3 4.3X9X0.8 2

29 SM-4040855-SP SCREW ARy 2

30 400-40247 SWING_DOWN_COVER_ASSY_H21 Yo -H2173 1

31 134-62304 SWING_DOWN_COVER_H20 Yagxvhn -H20 [€))

32 133-02302 RUBBER BUMPER N =N YA - (¢))

33 134-01203 HINGE |54 D

34 400-40246 CLOTH_PLATE_FRONT_H21 F{AVIH21 ¢V

35 RE-0300000-K0 E-RING 3 Ep 4bA7 3 [@))]

36 WP-0550800-SP WASHER 5.5X10X0.8 v7¥ 4" % 5.5X10X0.8 m

37 134-03506 PIN_FOR_S_D_COVER bt Y74-SDHN° - (1

38 134-02706 PIN FOR COVER B Y7A-hN - [¢))

39 SM-1040800-SP SCREW M4 L=8 ¥53 M4 L=8 (3)

40 SM-8040360-TP SCREW M4 L=3 Ay M4 L=3 (2)

41 133-02708 RUBBER_WASHER IV TyIy- (2)

42 S¥-6051400-SP SCREW | 5754 2

43 400-40262 HEM_GUIDE_LEFT NV INT ) 1

44 400-40254 HEN_GUIDE_RIGHT AMY A4V 3 1

45 SM-6040450-TP SCREW M4 L=4 LIy 2

46 134-01608 GASKET ¥ Aryk 1



MF-7822-H21-B48

MF-7823-H21-B56
MF-7823-H21-B64

REF. NO NOTE ___ PARTNO. _________1] D _E__S_C_FS_I_P_Z‘_I_QB ___________ S R Quy _
1 133-50509 NEEDLE_HEAD_48 ==} hayh_48-2 1
2 MUY-12851000 NEEDLE UYX128GAS #10S M) UYX128GAS #108 2
3 SK-8030350-TP SCREW M3 L=2.5 MARY" M3 L=2.5 3
4 134-45101 THROAT_PLATE Au-p7* b-}_LK48 1
5 400-41249 MAIN FEED DOG bR VALY 1
[ q00-41Z33 DIFF FEED DOG BITAD T
7 400-39796 PRESSER FOOT ASSY #1348 I
8 400-39795 PRESSER FOOT BOTTOM 7° Vp¥-7903° 1 A(H2Z0-48) €3]
9 134-67907 PRESSER_FOOT_SHANK AFILyy (1)
10 133-75209 PIVOT_PIN v abey (1)
TI SH-1850600-8P SCREW WZ.5 L=6 ¥7337 WZ.5 =6 (@3]
12 SM-6040800-SP SCREW |25 (1)
13 SM-8030412-TP SCREW M3 L=4 MAFY M3 L=4 (1)
14 133-77106 SPRING 70 (1)
15 133-76308 SPRING L A7 9y L (1)
16 PS-UT5008Z-KR SPRIKRG PIN ATV Y Iy
17 400-38032 YIELDING_SECTION IS AR (1)
18 134-68103 YIELDING_SECTION_PLATE & viyr{a (1)
19 #01 133-50301 NEEDLE_HEAD 56 -} MAyh 56 1
20 #02 133-50400 NEEDLE_HEAD 64 =-b Ayt 64 1
71 ~ HUY-TZ35T000 NEEDLE UYXTZ8GAS #10S A UYXTZ8GAS #1085 I 3
22 SK-8030350-TP SCREW M3 L=2.5 PAZY" M3 L=2.5 1
23- #01 400-41203 THROAT PLATE nY{4H20B56 1
24 #02 400-41204 THROAT PLATE nY{2H20B64 1
25 400-32900 MAIN_FEED_DOG JakIn 1
76 400-40378 DIFF FFE T0G b2 T
27 400-39794 PRESSER FOOT ASSY AFIIIH20 1
28 400-38066 PRESSER FOOT BOTTOM 17y (n
29 134-67907 PRESSER_FOOT_SHANK Apreyy (1)
30 133-75209 PIVOT_PIN [P A (1)
3T SH-1850600-5P SCREW NZ.5 =6 ¥535%5 KZ.5 L=6 (@)
32 SH-6040800-8P SCREW L33y (1}
33 SH-8030412-TP SCREW M3 L=4 A M3 L=4 (1)
34 133-77106 SPRING A7 (1)
35 133-75308 SPRING_L A7)y L (1)

35 PS-0T50082-KH SPRING FIN ey (1]
a7 400-38032 YIELDING SECTION Hh b4 (1)
38 134-68103 YIELDING_SECTION_PLATE ¥ vtz (1)

NOTE (i 82) #01....FOR MF-7823-H21-B56 MF-7823-H21-B56FF
#02....FOR MF-7823-H21-B64 MF-7823-H21-BG4fE

JUKI CORPORATION

ALL PARTS NOT MENTIONED IN THIS PARTS LIST ARE SAME AS THOSE OF
MODEL MF-7800, OTHER PARTS LIST RELATED TO THIS MODEL.
*MF-7800 SERIES(NO.1379 PART NO.13450002)

SONR-YY 2 MEEUHOERIIMF -7 800 L EBETT,
CORBIEETENRA-VIY AL ULTTROA-VIZ M HHY 7.
MF—-7800¥Y—% (NO, 1379 S%13450002)

JUKI #REH

Copyright (€) 2006 JUKi CORP
FEONBEEN TER. HET52L
ERIELET.

All rights reserved throughout the world.

Printed in Japan



